
九州大学学術情報リポジトリ
Kyushu University Institutional Repository

Life Cycle Assessment of a Water Treatment
Plant based on Non-Conventional Moving Bed
Biofilm Reactor Process

Sarraf, Shradha
Department of Civil Engineering, National Institute of Technology Kurukshetra

Deswal, Surinder
Department of Civil Engineering, National Institute of Technology Kurukshetra

https://doi.org/10.5109/7151687

出版情報：Evergreen. 10 (3), pp.1388-1397, 2023-09. 九州大学グリーンテクノロジー研究教育セン
ター
バージョン：
権利関係：Creative Commons Attribution-NonCommercial 4.0 International



EVERGREEN Joint Journal of Novel Carbon Resource Sciences & Green Asia Strategy, Vol. 10, Issue 03, pp1388-1397, September 2023 

Life Cycle Assessment of a Water Treatment Plant based on 
Non-Conventional Moving Bed Biofilm Reactor Process 

Shradha Sarraf1, Surinder Deswal2* 

1,2Department of Civil Engineering, National Institute of Technology Kurukshetra, India 

*Author to whom correspondence should be addressed:
E-mail: sdeswal@nitkkr.ac.in

(Received July 13, 2023; Revised August 19, 2023; accepted August 29, 2023). 

Abstract: The present study aims to develop a tool based on the Life Cycle Assessment approach 
considering multiple environmental indicators that can be systematically used for environmental 
evaluation of water treatment plants, and to recognize the environmental weak points of the plant 
that in turn leads to the identification and implementation of sustainable national water management 
policies that augment in achieving the United Nations Sustainable Development Goals (SDGs). The 
quantitative environmental evaluation of the water treatment plant reveled that electricity 
consumption primarily contributes to the majority of impact areas and indicators. As a result, an 
emphasis needs to be made on the use of green electricity generated from renewable resources to 
offset environmental concerns.  

Keywords: life cycle assessment; water treatment plant; environmental indicators; SDGs 

1. Introduction
Water is indispensable to life and despite its abundance, 

freshwater is one of the major crisis the world is facing 
today. According to an estimate, about one tenth of people 
(771 million) does not have access to safe drinking water1), 
and over 2 billion people are living in countries that have 
inadequate water supply2). It is projected that one half of 
global population could be living in water scarce 
regions/countries by 20252). Access to safe drinking water 
means availability of at least 20 liters of potable water per 
person per day from an improved source within 1 km of 
the consumer’s dwelling3). 

India is one of the most water stressed country 
supporting about 18 % of the global population but having 
only 4 % of the global water resources. About 6 % of 
India’s population (91 million people) lacks access to safe 
water and faces high to extreme water stress4). To address 
this issue, the development of water treatment projects in 
urban as well as rural areas has been taking place in India 
in mission mode so as to meet the growing demand of safe 
drinking water supply. To achieve this, it is equally 
important to have a sustainable water management policy 
that augment and strengthen the United Nations 
Sustainable Development Goal (SDG) 6 of achieving 
Clean Water and Sanitation for all by 2030. All the 17 
SDGs are interlinked with each other which ascertain that 
action in one sphere will affect outcomes in other areas, 
and that the future development must be balanced and 
sustainable socially, economically5), and environmentally. 
Therefore, there is an urgent need to improve the 

sustainability of every industrial process and public 
amenities, including the water treatment projects for 
potable water supply, by incorporating environmental 
criteria in policy making process. 

Life Cycle Assessment (LCA) is an established 
methodology by International Standardization 
Organization (ISO) for assessing the possible 
environmental implications of industrial processes – 
products or services6), through all the life cycle stages by 
adopting cradle-to-grave approach7), 8). Several 
environmental evaluation or LCA studies have been 
reported of wastewater treatment processes, such as 
biological wastewater treatment plants9), wastewater 
treatment alternatives for non-potable urban reuse10), 
deionization technology11), 12), sewage sludge treatment13) 
and industrial effluent treatment processes14) in the last 
couple of decades. But very few reported LCA studies of 
water treatment projects for public water supply15). 

The present paper aims at developing a tool for the 
environmental evaluation of water treatment plant based 
on non-conventional Moving Bed Biofilm Reactor 
(MBBR) technology. For this, LCA approach has been 
used systematically by considering multiple 
environmental impact indicators. 

2. Literature review
In one of the earliest study, LCAqua software 

developed by KIWA Research and Consultancy was used 
for environmental evaluation or LCA to compare 
conventional water treatment plant based on granular 

- 1388 -



EVERGREEN Joint Journal of Novel Carbon Resource Sciences & Green Asia Strategy, Vol. 10, Issue 03, pp1388-1397, September 2023 

activated carbon (GAC) filtration, and plant based on 
nano-filtration membrane process; wherein, it was 
reported that the highest environmental impact in both the 
cases was because of on-site consumption of energy 
(conventional: 50%; and nano-filtration: 65%) followed 
by GAC regeneration and softening16). In another similar 
study, LCAqua software was used to compare the 
environmental impacts of conventional water treatment 
plants using GAC using two different reverse osmosis 
treatment processes; and observed that consumption of 
electricity, GAC regeneration and chemical consumption 
had the highest environmental impact17). Fredrich18) used 
GaBi software with CML method to compare the 
environmental burden due to conventional water 
treatment plant and water treatment plant based on ultra-
filtration membrane process, and reported comparable and 
highest environmental impacts of 80% attributable to 
energy consumption in both the processes. Raluy et al.19),

20) used GaBi software for environmental evaluation of
water production techniques and reported that energy
(electricity and heat) consumption has the highest
environmental impact, and its influence can be reduced
with green energy supply. Vince et al.7) also reported
highest burden on environment from energy consumption
in potable water supply processes based on ground-water
treatment, ultra- and nano-filtration, sea-water treatment
by reverse osmosis and thermal distillation. The LCA of
the Israeli water supply system also reported higher
environmental impacts due to energy consumption, and
recommended the use of electricity mix to a cleaner
energy sources in future projects21). Zine et al.22) used
SimaPro 6 software developed by PRe Consultants for the
evaluation of environmental impacts of potable water
treatment station of Boudouaou (Algeria) and reported
that the potential environmental impact was due to
consumption of energy and chemicals used for
coagulation and re-mineralization. The LCA study of
drinking water consumption carried out in Barcelona city
of Spain under different scenarios using SimaPro software
revealed that reverse osmosis process employed at the
treatment plant had twice the environmental impact
compared to the adoption of domestic reverse osmosis
primarily due to high energy requirement of treatment
plant for the same process, and the bottled mineral water
had the highest environmental implications due to
significant consumption of raw material and energy for the
production of bottles23). Decentralization of drinking
water services (treatment and distribution) and adoption
of renewable energy sources have been emphasized to
reduce the system’s effect on global warming in the LCA
study of future water system scenarios for Mexico City24).
Barjoveanu et al.25) used LCA to analyze the water service
system serving the community in Iasi City of Romania,
and concluded that the environmental impact was mainly
due to high energy usage for the abstraction as well as
treatment and distribution of water.

All the above reviewed studies have reported energy 

consumption followed by chemical consumption being 
the major sources of environmental impact in case of 
water treatment plants irrespective of the technique and/or 
unit processes employed. Further, these reported LCA 
studies of water treatment plants have generally focused 
only on few of the environmental impact indicators, 
thereby suffering from limitations of complete 
environmental evaluation and thus diluting the SDGs to 
be achieved by 2030. 

3. Materials and methods
3.1  Site description 

The present study has been conducted on a water 
treatment plant (WTP) located at Sikandara in Agra city 
(Uttar Pradesh, India). The plant is based on Moving Bed 
Biofilm Reactor (MBBR) technology and is one of the 
most advanced water treatment plants in south Asia. The 
technology or process is based on the involvement of 
thousands of polyethylene biofilm carriers that operate in 
mixed motion within an aerated basin. High population 
density, commercial and industrial areas in the city, 
coupled with the non-conventional MBBR technology for 
water treatment process are the main considerations for 
selection of this WTP as a case study. The WTP has a 
design capacity of 144 million litres per day (MLD) that 
serves around 2,00,000 households. Raw water is 
extracted from Yamuna river (a perennial source) with the 
help of an intake pump-house on the bank of the river 
about 2 km from the WTP. In the year 2022, the volume 
of treated water was 28,015.58 million litres having 
supplied or billed volume of 27,315.19 million litres 
(about 374.18 litres per household per day) with a 
transmission loss of about 2.5%, and at an operational 
capacity of 76.76 MLD (53.30%). The key process units 
of the treatment plant include pre-settling tank with tube 
settlers, 2 mm fine screen with auto cleaning, moving bed 
bio-reactor (MBBR) process, continuous membrane 
filtration (CMF) utilizing ultrafiltration (UF) membrane, 
disinfection, sludge thickener and belt filter press (BFP) 
for sludge dewatering. The water quality of raw water 
(before treatment) and treated water (after treatment), as 
average of nine months (January – September, 2022), has 
been presented in Table 1. 

Table 1. Water quality parameters of raw and treated water. 
Parameter Unit Raw 

water 
Treated 
water 

pH - - 7.96 7.37 

Turbidity NTU 156.78 0.00 

TSS mg/L 144.44 0.00 

Total coliform MPN/100 ml 1,94,961.11 BDL 

BOD mg/L 31.28 1.29 

COD mg/L 42.94 9.98 

Total nitrogen mg/L 26.02 6.41 

- 1389 -



Life Cycle Assessment of a Water Treatment Plant based on Non-Conventional Moving Bed Biofilm Reactor Process 

 
Phosphorous mg/L 3.47 0.17 

Residual chlorine mg/L - - 1.50 

 
The water quality parameters of treated water conform 

to Indian and World Health Organization (WHO) 
standards (permissible limits) for drinking water quality. 

 
3.2  Methodolgy  
In the present study, the environmental evaluation of water 
treatment plant has been carried out in accordance with 
ISO 14040 standardized LCA procedure by using GaBi 
software that has been developed by PE Consulting 
Group26). LCA comprises of four stages, namely goal and 
scope, inventory analysis, impact assessment and 
interpretation as per ISO 1404028). Data was collected 
using specially developed models (LCA Modeling) for 
water treatment processes, and GaBi Education Database 
2020 for other industrial processes, namely chemicals and 
electricity production. Environmental impacts were 
evaluated using Environmental Footprint 2.0, one of the 
most comprehensive LCIA methods available as on date. 
The following indicators of environmental impacts have 
been investigated in the present study (Table 2): 

 
Table 2. Indicators of environmental impacts. 

Indicator (Impact category) Impact Area(s) 

Global Warming Potential (GWP)               Climate change 

Acidification Potential (AP)                 Climate change, and 
Human health 

Human Toxicity (HT)            Human health 

Respiratory Inorganics (RI) Human health 

Ionizing Radiation (IR)                       Human health 

Ozone Depletion Potential (ODP) Human health, and 
Ecosystem quality 

Eco-toxicity (ET) Ecosystem quality 

Terrestrial Acidification (TA)                 Ecosystem quality 

Water Scarcity (WS) Resource depletion 

The environmental impacts resulting from sludge 
disposal in landfills have to be evaluated by considering 
the local ecosystem. However, the present LCIA methods 
do not have the provisions to account for the ecosystem 
specificity27). Further, landfill data are not sufficiently 
available to assess the environmental impacts. Though, 
researchers are carrying out studies to assess the LCA of 
solid wastes including the sludge from the various water 
and sewage treatment plants; therefore, the environmental 
impacts of these indicators have not been consider in this 
study. 

 
3.3  System boundary 

The system that has been considered in this study is a 
water treatment plant, and the various functional units are 
the unit treatment processes at the WTP for the production 
of drinking water as per Indian standards. The system 
boundary thus considered in the study is the treatment 
process during operational phase as shown in Fig. 1; 
whereas, the characteristics and chemical dosing of each 
unit process within the system boundary are tabulated in 
Table 3. 

In accordance with the previous studies7), the following 
assertions have been considered as preliminary 
assumptions in the analysis: 
 The average lifetime (design period) of a water 

treatment plant as 25 years. 
 The plant construction phase22), transport of raw 

materials20), and decommissioning phase18) have not 
been accounted for in the LCA due to its lower 
importance and negligible impacts on environment in 
comparison to the impacts during operational phase29). 

 The environmental impacts of sludge landfill have not 
been accounted for in the LCA due to lack of 
dependable data, as well as actual LCA restrictions and 
limitations. 

 Electricity consumption has been accounted for by 
considering UCTE’s (Union for the Co-ordination of 
Transmission of Electricity) average production mix. 

 

 
Fig. 1: Water treatment process within system boundary. 

- 1390 -



EVERGREEN Joint Journal of Novel Carbon Resource Sciences & Green Asia Strategy, Vol. 10, Issue 03, pp1388-1397, September 2023 

 
Table 3. Characteristics and chemical dosing of unit processes. 
Unit 
Process 

Chemical Dose 
Range 
(mg/L) 

Parameters 
Control 

Pre-settler 

Poly 
aluminum 
chloride (PAC) 

5-30 TSS, Turbidity, 
Colour and pH 
less than raw 
water. Poly anion 0.1-0.4 

MBBR 

Phosphoric 
acid 

0.5 BOD, COD, 
DO, NH3-N, 
NO2-N, and 
NO3-N. 

Ethanol As per 
inlet 
NH3. 

Ultra-
filtration by 
CMF 

Hypo (Sodium 
thiosulphate) 

250 - 

Caustic pH:  
9.5-12 

- 

Disinfection Chlorine 0.5-1.5 Pathogens 

Sludge 
thickener 

Poly 
aluminum 
chloride (PAC) 

5-25 TSS, Turbidity, 
Colour and pH 
less than SBT 
parameters  Poly anion 0.1-0.8 

Sludge 
dewatering  

Poly cation 20-60 Separate solid 
particles 

 
3.4  Life cycle inventory 

Life cycle inventory (LCI) includes all the required 
inputs and generated outputs by the operation of the 
system’s unit processes on which the environmental 
impacts of the system depend during its functioning. It is 
actually the mass and energy balance of each unit process 
within the system. In the present study of WTP, the LCI of 
the system includes: 
 Consumption of energy (that is, electricity); 
 Consumption of chemicals (PAC, poly anion, poly 

cation, chlorine, phosphoric acid, etc.); and 
 Emissions to air and discharges to soil. 